
LIGHT TOWER
MLT5250I

PARTS MANUAL



2

INTRODUCTION

Before servicing this machine, make sure the engine start switch is turned to off “O”, the circuit breakers are open 
(off, “O”), and the negative (-) terminal on battery is disconnected. Attach a “DO NOT START” sign to the control 
panel. This will notify everyone that the unit is being serviced and will reduce the chance of someone inadvertently 
trying to start the unit.

WARNING
Before operating or servicing this equipment, read and understand the Magnum 

Operating Manual which was included with the unit when shipped from the factory. 
Failure to do so increases the risk of injury to yourself or others.

MAGNUM PRODUCTS LLC
215 Power Drive • Berlin, WI 54923

U.S.A.
Phone: 920-361-4442

FAX: 920-361-4416
Toll Free: 1-800-926-9768

www.m-p-llc.com

For technical or parts QUESTIONS, please contact Magnum Products’ Customer Support or 
Technical Support team at 920-361-4442 or toll free at 1-800-926-9768. Please have your serial 

number available.

To ORDER SERVICE PARTS, please contact the dealer from which you purchased the unit, or call 
Magnum Products to locate a dealer in your area.

Engine Make:__________________________________________

Engine Serial Number:___________________________________

Engine Model Number: __________________________________

Generator Make: _______________________________________

Generator Model Number:________________________________

Generator Serial Number: ________________________________

Unit Model Number:_____________________________________

Unit Serial Number: _____________________________________

WARNING
CALIFORNIA PROPOSITION 65 WARNING:

Diesel engine exhaust and some of its constituents are known to the state of California 
to cause cancer, birth defects and other reproductive harm.



3

TABLE OF CONTENTS

Page
INTRODUCTION ............................................................................................................................... 2
TABLE OF CONTENTS ..................................................................................................................... 3
UNIT DECALS .............................................................................................................................. 4 - 7
MANUAL WINCH MAST ASSEMBLY .......................................................................................... 8 - 9
ELECTRIC WINCH MAST ASSEMBLY ................................................................................... 10 - 11
OVAL LIGHT ASSEMBLY ........................................................................................................ 12 - 13
ENCLOSURE ASSEMBLY ....................................................................................................... 14 - 16
AUXILIARY OUTLET PANEL ASSEMBLY ...................................................................................... 17
AUXILIARY OUTLET PANEL OPTIONS .................................................................................. 18 - 19
FRAME ASSEMBLY ................................................................................................................. 20 - 21
COMPONENTS TO FRAME ASSEMBLY ................................................................................ 22 - 23
MAST POST ASSEMBLY ......................................................................................................... 24 - 25
MAST JUNCTION BOX ASSEMBLY................................................................................................ 26
MAST JUNCTION BOX ASSEMBLY - 6 LIGHT............................................................................... 27
ENGINE ASSEMBLY ...............................................................................................................28 - 29
COOLING SYSTEM ASSEMBLY .................................................................................................... 30
GENERATOR ASSEMBLY .............................................................................................................. 31
CONTROL BOX ASSEMBLY ................................................................................................... 32 - 33
CONTROL PANEL ASSEMBLY ............................................................................................... 34 - 35
LUG BOX DOOR ASSEMBLY ........................................................................................................  36
WIRING HARNESS ASSEMBLY .................................................................................................... 37



4

www.m-p-llc.com

ADVERTENCIA
WARNUNG

ADVERTISSEMENT

WARNING

WARNING

WARNUNG

ADVERTENCIA

ADVERTISSEMENT

STAND CLEAR OF FRONT AND REAR OF MACHINE
WHEN MAST IS BEING TILTED UP OR DOWN.

AUFENTHALT INVORDERER ODER HINTERER UMGEBUNG
DES GERÄTES VERMEIDEN WÄHREND MAST HOCH ODER
NIEDER GESCHWENKT WIRD.

MANTENGASE ALEJADO DE LA PARTE DELANTERA O
TRASERA DE LA MAQUINA MIENTRAS QUE SE ESTA
PROCEDIENDO A LEVANTAR EL MASTIL A LA POSICION 
VERTICAL O VOLCARLO A LA POSICION HORIZONTAL.

TENEZ-VOUS A DISTANCE DE L’AVANT ET DE
L’ARRIERE DE LA MACHINE PENDANT LE BASCULEMENT
DU MAT DANS UN SENS OU DANS L’AUTRE.

DO NOT MOVE UNIT WITH TOWER UP!
UNIT MUST BE MOVED WITH MAST DOWN AND
SECURE IN CRADLE!

NE BOUGEZ PAS D'UNITÉ AVEC LA TOUR EN HAUT! 
L'UNITÉ PEUT SEULEMENT ÊTRE BOUGÉE AVEC
LE MÂT EN BAS ET PROTÉGÉ DANS LE BERCEAU!

BEWEGEN SIE EINHEIT MIT DEM TURM NICHT!
EINHEIT KANN NUR MIT DEM MAST BEWEGT 
WERDEN UNTEN UND GESICHERT IN DER WIEGE!

¡NO MUEVA UNIDAD CON TORRE!
UNIDAD PUEDE SER SÓLO MOVIDA CON MÁSTIL
¡ABAJO Y ASEGURADO EN CUNA!

DANGER

GEFHAR

PELIGRO

DANGERN'INSTALLEZ PAS L'UNITÉ EN FORT VENT OU
PENDANT LES ORAGES ÉLECTRIQUES ! 
VÉRIFIEZ LES OBSTRUCTIONS AÉRIENNES
AVANT UTILISATION !

¡CNO INSTALE LA UNIDAD EN FUERTE VIENTO
O DURANTE TORMENTAS ELÉCTRICAS!
¡CCOMPRUEBE PARA SABER SI HAY
OBSTRUCCIONES DE ARRIBA ANTES DE USAR!

DO NOT SET UP UNIT IN HIGH WIND OR
DURING ELECTRICAL STORMS!
CHECK FOR OVERHEAD OBSTRUCTIONS
BEFORE USING!

DANGER

STELLEN SIE NICHT MASSEINHEIT IM STARKEN
WIND ODER WÄHREND DER ELEKTRISCHEN
STÜRME AUF!
ÜBERPRÜFEN SIE AUF OBENLIEGENDE
HINDERNISSE, BEVOR SIE VERWENDEN!

GEFHAR

PELIGRO

DANGER

1
1

2

1
1

1

1. READ OPERATOR'S MANUAL.
2. USE HITCH RATER FOR TRAILER'S 
    "GROSS VEHICLE WEIGHT RATING".
3. SECURELY ATTACH TRAILER TO TOW VEHICLE.
4. ATTACH SAFETY CHAINS USING A CROSS
    PATTERN.
5. ATTACH BREAKDOWN CHAIN TO VEHICLE.
6. CHECK TRAILER LIGHTS.

TOWING INSTRUCTIONS INSTRUCCIONES DE REMOLQUE
1. LEA EL MANUAL DEL OPERARIO.
2. UTILICE UN ACOPLE CORRECTAMENTE
    CLASIFICADO PARA LA "CLASE DE PESO
    BRUTO"  DEL VEHICULO DE REMOLQUE
3. ASEGURESE DE ACOPLAR CORRECTAMENTE EL
    REMOLQUE AL VEHICULO DE REMOLQUE.
4. FIJE EN CRUZ LAS CADENAS DE SEGURIDAD.
5. FIJE EN EL VEHICULO DE REMOLQUE
    LA CADENA DE DESPRENDIMIENTO.
6. CONTROLE LAS LUCES DEL REMOLQUE.

ABSCHLEPPINSTRUKTIONEN
1. LIRE LA NOTICE D’EMPLOI.
2. UTILISER UN CROCHET D’ATTELAGE CONFORME
    AU DEBIT NOMINAL DU POIDS BRUT DE
    VEHICULE DU VEHICULE TRACTEUR.
3. ATTACHER LA REMORQUE FERMEMENT AU
    VEHICULE TRACTEUR.
4. ATTACHER LES CHAINES DE SURETE EN
    UTILISANT UNE METHODE CROISEE.
5. ATTACHER LA CHAINE DE REMORQUAGE AU VEHICULE.
6. VERIFIER LES LAMPES DE LA REMORQUE.

INSTRUCTIONS DE REMORQUAGE
1. BETRIEBSVORSCHRIFT LESEN.
2. ANHÄNGEVORRICHTUNG VERWENDEN,
    DIE DER GESAMTBETRIEBSGEWICHTSKLASSE
    ENTSPRICHT .
3. ANHÄNGER SICHER AM ZUGFAHRZEUG
    BEFESTIGEN.
4. SICHERHEITSKETTEN KREUZWEISE ANBRINGEN.
5. ABREISSKETTE AM FAHRZEUG ANBRINGEN.
6. ANHÄNGERLEUCHTEN PRÜFEN.

N'ENLEVEZ PAS !

GEFAHR

PELIGRO

DANGER

DANGER
DO NOT REMOVE!

ENTFERNEN SIE NICHT!

NO QUITE!

D
A

N
G

E
R

G
E

FA
H

R
P

E
LIG

R
O

D
A

N
G

E
R

Located on 
Inside of Cover

This decal is also
located on the 
bottom side of mast.

W
A

R
N

IN
G

W
A

R
N

U
N

G

A
D

V
E

R
TE

N
C

IA

A
D

V
E

R
TIS

S
E

M
E

N
T

STAN
D

 C
LEAR

 O
F FR

O
N

T AN
D

 R
EAR

 O
F M

AC
H

IN
E

W
H

EN
 M

AST IS BEIN
G

 TILTED
 U

P O
R

 D
O

W
N

.

AU
FEN

TH
ALT IN

VO
R

D
ER

ER
 O

D
ER

 H
IN

TER
ER

 U
M

G
EBU

N
G

D
ES G

ER
ÄTES VER

M
EID

EN
 W

ÄH
R

EN
D

 M
AST H

O
C

H
 O

D
ER

N
IED

ER
 G

ESC
H

W
EN

KT W
IR

D
.

M
AN

TEN
G

ASE ALEJAD
O

 D
E LA PAR

TE D
ELAN

TER
A O

TR
ASER

A D
E LA M

AQ
U

IN
A M

IEN
TR

AS Q
U

E SE ESTA
PR

O
C

ED
IEN

D
O

 A LEVAN
TAR

 EL M
ASTIL A LA PO

SIC
IO

N
 

VER
TIC

AL O
 VO

LC
AR

LO
 A LA PO

SIC
IO

N
 H

O
R

IZO
N

TAL.

TEN
EZ-VO

U
S A D

ISTAN
C

E D
E L’AVAN

T ET D
E

L’AR
R

IER
E D

E LA M
AC

H
IN

E PEN
D

AN
T LE BASC

U
LEM

EN
T

D
U

 M
AT D

AN
S U

N
 SEN

S O
U

 D
AN

S L’AU
TR

E.

6

1

6

6

7

5

UNIT DECALS

ITEM PART QTY DESCRIPTION NOTES
1 12141 1 Decal set, LT eng/safety 4-lang
2 11275 1 Decal, Magnum logo w/ web - red vinyl 
3 10514 1 Decal, MLT set-up 5000 sq cabinet (MW) For manual winch models
4 10584 1 Decal, MLT set-up 5000 sq cabinet (EW) For electric winch models
5 12313 1 Decal, LT parking brake (if equipped) 
6 12140 1 Decal set, common mast 4-lang
7 13614 1 Decal, mast junction box wiring - 4 light
-- 13615 1 Decal, mast junction box wiring - 6 light



5

WARNING

WARNUNG

ADVERTISSEMENT

ADVERTENCIA

WARNUNG

ADVERTISSEMENT

ADVERTENCIA

WARNING

WARNUNG

ADVERTISSEMENT
ADVERTENCIA

WARNING2 2

2

A NON-SECURED, FALLING MAST WILL
CAUSE SERIOUS INJURY OR DEATH IF A 
PERSON IS HIT.  TO SECURE MAST, INSERT
THE LOCK BAR INTO MAST MOUNTED
BRACKET THEN INSERT PIN.

EIN UNGESICHERTER HERABFALLENDER
MAST KANN SCHWERE, ODER
VERLETZUNGEN VERURSACHEN, WENN
ER AUF EINE PERSON FÄLLT.  ZUM
SICHERN DES MASTES DIE
VERRIEGELUNGSSTANGE IN DIE
MASTMONTIERTE HALTERUNG STECKEN
UND DANN DEN SICHERUNGSSTIFT
EINSTECKEN.

UN MASTIL INCORRECTAMENTE FIJADO
PODRIA CAUSAR LESIONES SEVERAS O
MUERTE AL CAER SOBRE UNA PERSONA.
PARA FIJAR EL MASTIL, INTRODUZCA
PRIMERO EL PERNO DE BLOQUEO
DENTRO DE LA PIEZA DE FIJACION
DEL MASTIL Y LUEGO COLOQUE EL
PASADOR DE SEGURIDAD.

LA CHUTE D’UN MAT MAL FIXE SUR
UNE PERSONNE PEUT ENTRAINER DES
BLESSURES GRAVES OU LA MORT.
POUR FIXER SOLIDEMENT LE MAT,
INSEREZ LA BARRE DE VERROUILLAGE
DANS LE SUPPORT DU MAT, PUIS
INSEREZ LA BROCHE.

GEFAHR

PELIGRO

DANGER

DANGER

C
O

N
TAC

T W
ITH

 O
VER

H
EAD

 ELEC
TR

IC
AL PO

W
ER

LIN
ES W

ILL C
AU

SE SER
IO

U
S IN

JU
R

Y O
R

 D
EATH

.
D

O
 N

O
T PO

SITIO
N

 LIG
H

T TO
W

ER
 U

N
D

ER
 ELEC

TR
IC

AL
PO

W
ER

 LIN
ES.

KO
N

TAKT M
IT O

BER
IR

D
ISC

H
EN

 STR
O

M
FR

EILEITU
N

G
EN

 KAN
N

 ZU
 SC

H
W

ER
EN

 VER
LETZU

N
G

EN
O

D
ER

 TO
D

 FÜ
H

R
EN

.  N
IEM

ALS BELEU
TU

N
G

STU
R

M
U

N
TER

 ELEKTR
ISC

H
EN

 LEITU
N

G
EN

 AU
FSTELLEN

.

EL C
O

N
TAC

TO
 C

O
N

 C
ABLES ELEC

TR
IC

O
S D

E
TEN

D
ID

O
 AER

EO
 C

O
N

D
U

C
IR

A A G
R

AVES H
ER

ID
AS O

M
U

ER
TE.  N

U
N

C
A U

BIQ
U

E LA TO
R

R
E D

E LU
Z D

EBAJO
D

E C
ABLES ELEC

TR
IC

O
S D

E TEN
D

ID
O

 AER
EO

.

TO
U

T C
O

N
TAC

T AVEC
 D

ES C
ABLES ELEC

TR
IQ

U
ES

AER
IEN

S PEU
T PR

O
VO

Q
U

ER
 D

E SER
IEU

SES
BLESSU

R
ES ET M

EM
E LA M

O
R

T.  N
E PO

SITIO
N

N
EZ

PAS LE M
AT D

EC
LAIR

AG
E SO

U
S D

ES C
ABLES

ELEC
TR

IQ
U

ES AER
IEN

S. D
A

N
G

E
R

G
E

FA
H

R

P
E

LIG
R

O

C
O

M
P

LE
TE

LY LO
W

E
R

 TO
W

E
R

 B
E

FO
R

E
 TILTIN

G
 M

A
S

T.
TILTIN

G
 A

N
 E

X
TE

N
D

E
D

 M
A

S
T C

O
U

LD
 C

A
U

S
E

 S
E

R
IO

U
S

IN
JU

R
Y O

R
 D

E
ATH

.

VO
R

 D
EM

 EIN
SC

H
W

EN
KEN

 D
ES M

ASTES, 
BELEU

C
H

TU
N

G
STU

R
M

 G
AN

Z N
IED

ER
LASSEN

.  
EIN

SC
H

W
EN

KU
N

G
 D

ES VER
LÄN

G
ERTEN

 M
ASTES KAN

N
 

SC
H

W
ER

E VER
LETZU

N
G

 O
D

ER
 TO

D
 H

ERVO
R

R
U

FEN
.

B
A

JE
 E

L M
A

S
TIL C

O
M

P
LE

TA
M

E
N

TE
 A

N
TE

S
 D

E
 

V
O

LC
A

R
LO

 A LA P
O

S
IC

IO
N

 H
O

R
IZO

N
TA

L.  E
L V

O
LC

A
R

 U
N

M
A

S
TIL E

X
TE

N
D

ID
O

 P
U

E
D

E
 LLE

G
A

R
 A C

A
U

S
A

R
 G

R
AV

E
S

H
E

R
ID

A
S

 O
 M

U
E

R
TE

.

R
A

B
A

IS
S

E
Z C

O
M

P
LE

TE
M

E
N

T LE
 M

AT AVA
N

T D
E

 LE
B

A
S

C
U

LE
R

.  LE
 G

A
S

C
U

LE
M

E
N

T D
’U

N
 M

AT D
E

P
LO

Y
E

P
E

U
T P

R
O

V
O

Q
U

E
R

 D
E

 S
E

R
IE

U
S

E
S

 B
LE

S
S

U
R

E
S

 E
T M

E
M

E
LA M

O
R

T.

D
A

N
G

E
R

D
A

N
G

E
R

G
E

FA
H

R

P
E

LIG
R

O

D
A

N
G

E
R

SECURE MAST IN TRANSPORT
LOCK BEFORE LIFTING OR TOWING!

DEN MAST VOR DEM ANHEBEN ODER
ABSCHLEPPEN IN DER
TRANSPORTHALTERUNG SICHERN!  

VERROUILLEZ SOLIDEMENT LE MAT
POUR LE TRANSPORT AVANT DE
LE HISSER OU DE LE REMORQUER.

ADVERTENCIA

WARNUNG

ADVERTISSEMENT

FIJE EL MASTIL EN LA TRABA DE
TRANSPORTE ANTES DE REMOLCAR
O LEVANTAR EL MISMO.  

WARNING

1

1

1
1

1
1

2

2

4
2 2

3

TIRE AND LOADING INFORMATIONTIRE AND LOADING INFORMATION

SEE OWNER’S SEE OWNER’S 
MANUAL FORMANUAL FOR
ADDITIONALADDITIONAL

INFORMATIONINFORMATION

The weight of cargo should never exceed 1588 kg or 3500 lbs.The weight of cargo should never exceed 1588 kg or 3500 lbs.

TIRE

FRONT

REAR

SPARE

SIZE

ST205/75 R-15(C) 345kPA or 50PSI

COLD TIRE PRESSURE

5

UNIT DECALS

ITEM PART QTY DESCRIPTION NOTES
1 12140  1 Decal set, common mast 4-lang
2 12141  1 Decal set, LT eng/safety 4-lang
3 16488  1 Decal, Magnum logo w/ red stripe 
4 12142  3 Decal, ground
5 29000 1 Decal, tire load



6

WARNUNG

ADVERTISSEMENT

WARNING

ADVERTENCIA

WARNING

WARNUNG

ADVERTISSEMENT

ADVERTENCIA

DANGER

GEFAHR
PELIGRO
DANGER

ADVERTENCIA
WARNUNG

ADVERTISSEMENT

WARNING

WARNUNG

ADVERTISSEMENT

ADVERTENCIA

WARNING

DIESEL DIESEL 

DANGER
GEFAHR
PELIGRO
DANGER

SECURE MAST IN TRANSPORT
LOCK BEFORE LIFTING OR TOWING!

DEN MAST VOR DEM ANHEBEN ODER
ABSCHLEPPEN IN DER
TRANSPORTHALTERUNG SICHERN!  

VERROUILLEZ SOLIDEMENT LE MAT
POUR LE TRANSPORT AVANT DE
LE HISSER OU DE LE REMORQUER.

ADVERTENCIA

WARNUNG

ADVERTISSEMENT

FIJE EL MASTIL EN LA TRABA DE
TRANSPORTE ANTES DE REMOLCAR
O LEVANTAR EL MISMO.  

WARNING

WARNING

WARNUNG

ADVERTISSEMENT
ADVERTENCIA

1

1

1

1

2

2
2

2

2

2

2

2

2

4

3

2

UNIT DECALS

ITEM PART QTY DESCRIPTION NOTES
1 12140 1 Decal set, common mast 4-lang
2 12141 1 Decal set, LT eng/safety 4-lang
3 16488 1 Decal, Magnum logo w/ red stripe 
4 12142 1 Decal, ground



7

277
480

208
120

240
120

DANGER
GEFAHR
PELIGRO
DANGER

DANGER
GEFAHR
PELIGRO
DANGER

EQUIPMENT
OUTLETS

MAIN 
CIRCUIT 

BREAKER

 BETRIEBSANLEITUNG 

INSTRUCTIONS D'OPERATION 

AVANT LE DEMARRAGE
1. LIRE LA NOTICE D’EMPLOI.
2. NIVELER LA MACHINE.
3. BLOQUER LES ROUES AVEC CALES DE ROUES.
4. METTRE A TERRE LA MACHINE.
5. VERIFIER LE NIVEAU DE TOUS LES FLUIDES.

DEMARRAGE A LA MAIN
1. DECONNECTER TOUS LES REGIMES EXTERNES
2. REGLER LE COMMUTATEUR DES TENSIONS 
     D'ALIMENTATION.
3. SERRER LE COMMUTATEUR DES TENSIONS
     D'ALIMENTATION.
4. TOURNER LE BOUTON D’ARRET D’URGENCE A LA
     POSITION “ON”.
5. PRESSER L’INTERRUPTEUR DE DEMARRAGE DU
     MOTEUR A LA POSITION “DEMARRAGE/MARCHE”.
6. LE MOTEUR S’ESSAYERA DE DEMARRER 3 FOIS.

DEMARRAGE A DISTANCE
1. LIRE LA NOTICE D’EMPLOI.

ARRET
1. DECONNECTER TOUS LES REGIMES EXTERNES.
2. PRESSER L’INTERRUPTEUR DE DEMARRAGE
     DUMOTEUR A LA POSTION “OFF”.
3. REMPLIR LE RESERVOIR A CARBURANT.

ANTES DEL ARRANQUE
1. LEA EL MANUAL DEL OPERARIO.
2. NIVELE LA UNIDAD.
3. COLOQUE CUÑAS DEBAJO DE LAS RUEDAS.
4. CONECTE LA UNIDAD A TIERRA.
5. CONTROLE TODOS LOS LIQUIDOS.

ARRANQUE MANUAL
1. DESCONECTE TODAS LAS CARGAS EXTERNAS.
2. AJUSTE LA LLAVE SELECTORA DE VOLTAJE.
3. BLOQUEE LA LLAVE SELECTORA DE VOLTAJE.
4. GIRE A LA POSICION “ON” EL BOTON DE 
     PARADA DE EMERGENCIA.
5. OPRIMA A LA POSICION “ARRANQUE/MARCHA” 
     EL INTERRUPTOR DE ARRANQUE DEL MOTOR.
6. EL MOTOR INTENTARA ARRANCAR 3 VECES.

ARRANQUE REMOTO
1. VEA EL MANUAL DEL OPERARIO.

DETENCION DEL MOTOR
1. DESCONECTE TODAS LAS CARGAS EXTERNAS.
2. OPRIMA A LA POSICION “OFF” EL
     INTERRUPTOR DE ARRANQUE DEL MOTOR.
3. LLENE EL TANQUE DE COMBUSTIBLE.

OPERATING INSTRUCTIONS 

INSTRUCCIONES PARA LA PUESTA EN MARCHA

VOR DEM STARTEN
1. BETRIEBSVORSCHRIFT LESEN
2. GERÄT WAAGRECHT STELLEN.
3. RÄDER BLOCKIEREN.
4. GERÄT ERDEN
5. STAND ALLER FLÜSSIGKEITEN PRÜFEN.

HANDSTARTEN
1. ALLE ÄUSSEREN BELASTUNGEN ABSCHALTEN.
2. SPANNUNGSWAHLSCHALTER SETZEN.
3. SPANNUNGSWAHLSCHALTER VERRIEGELN.
4. NOTSTOPKNOPF IN “ON” POSITION SETZEN.
5. MOTORSTARTSCHALTER AUF POSITION 
     “START/LAUF” DRÜCKEN.
6. MOTOR VOLLZIEHT 3 STARTVERSUCHE.

FERNSTART
1. SIEHE BETRIEBSVORSCHRIFT.

ABSCHALTEN
1. ALLE ÄUSSEREN BELASTUNGEN ABSCHALTEN.
2. MOTORSTARTSCHALTER AUF POSITION “OFF” 
     DRÜCKEN.
3. KRAFTSTOFFTANK FÜLLEN.

BEFORE STARTING 
1. READ OPERATOR'S MANUAL.
2. LEVEL UNIT.
3. BLOCK WHEELS.
4. GROUND UNIT.
5. CHECK ALL FLUID LEVELS.

MANUAL STARTING
1. DISCONNECT ALL EXTERNAL LOADS.
2. SET VOLTAGE SELECTOR SWITCH.
3. LOCK VOLTAGE SELECTOR SWITCH.
4. TURN EMERGENCY STOP BUTTON TO "ON" 
    POSITION.
5. PUSH ENGINE START SWITCH TO"START/RUN"
    POSITION.
6. ENGINE WILL MAKE 3 ATTEMPTS TO START.

REMOTE START
1. SEE OPERATOR'S MANUAL.

STOPPING
1. DISCONNECT ALL EXTERNAL LOADS.
2. PUSH ENGINE START SWITCH TO "OFF" 
     POSITION.
3. FILL FUEL TANK.

STARTING THE GENERATOR
DAS STARTEN DES GENERATORS

COMIENZO DEL GENERADOR
COMMENCEMENT DU GÉNÉRATEUR

1.  TURN CONTROL SWITCH “ON”

ENGINEENGINE
STARTSTART

STOPPING THE GENERATOR
DAS AUFHÖREN DES GENERATORS

PARADA DEL GENERADOR
ARRÊT DU GÉNÉRATEUR

1.  PUSH “ENGINE STOP”

ENGINEENGINE
STOPSTOP

CONTROL
ON

CONTROL
OFF

CONTROL
ON

CONTROL
OFF

2.  PUSH “ENGINE START” 

2.  TURN CONTROL SWITCH “OFF”

1 2

3 4

(Located inside lug box door)

GENERATOR
MAIN 

CIRCUIT 
BREAKER

NEUTRAL BONDED TO FRAME
NULL-LEITER AM RAHMEN ANGESCHLOSSEN

CONDUCTOR NEUTRO CONECTADO AL CHASIS
CONDUCTEUR NEUTRE MIS A LA MASSE DU CHASSIS

CONTROL
ON

CONTROL
OFF

GEFAHR

PELIGRO

DANGER

IMPROPER CONNECTION OF GENERATOR TO A BUILDING’S ELECTRICAL SYSTEM CAN ALLOW ELECTRICAL 
CURRENT FROM THE GENERATOR TO BACKFEED INTO UTILITY LINES. THIS MAY RESULT IN ELECTROCUTION OF
UTILITY WORKERS, FIRE OR EXPLOSION. CONNECTIONS TO A BUILDING’S ELECTRICAL SYSTEM MUST BE MADE
BY A QUALIFIED ELECTRICIAN AND COMPLY WITH ALL APPLICABLE LAWS AND ELECTRICAL CODES.

UNFACHGEMAESSER ANSCHLUSS DES STROMAGGREGATES AN DEN GEGAEUDE-STROMNETZANSCHLUSS 
KANN ZU GEGENSTROM VOM AGGREGAT IN DAS STROMNETZ FUEHREN.  DIES KOENNTE ZU 
STROMSCHLAG, FEUER ODER EXPLOSION FUEHREN. ANSCHLUSS AN EIN GEBAEUDESTROMNETZ MUSS
VON QUALIFIZIERTEM PERSONAL DURCHGEFUEHRT WERDEN UND MIT ALLEN ZUTREFFENDEN GESETZEN 
UND ELEKTRIZITAETS-VORSCHRIFTEN UEBEREINSTIMMEN.

LA CONEXION INCORRECTA DE UN GENERADOR AL SISTEMA ELECTRICO DE UN EDIFICIO PUEDE 
CONDUCIR A UN RETORNO DE LA CORRIENTE ELECTRICA DESDE EL GENERADOR AL SISTEMA DE 
DISTRIBUICION ELECTRICO PUBLICO.  ESTO PUEDE CONDUCIR A LA ELECTROCUCION DE LOS OBREROS
DEL SERVICIO PUBLICO, INCENDIOS O EXPLOSIONES. SOLO UN TECNICO ELECTRICISTA CAPACITADO
PODRA EFECTUAR LA CONEXION AL SISTEMA ELECTRICO DEL EDIFICIO. LA CONEXION ELECTRICA A 
DEBERA CUMPLIR CON LAS LEYES Y CODIGOS ELECTRICOS PERTINENTES.

LE BRANCHEMENT NON CONFORME DU GENERATEUR AU RESEAU DE DISTRIBUTION ELECTRIQUE D’UN 
IMMEUBLE PEUT PROVOQUER LA REINJECTION DU COURANT ELECTRIQUE DU GENERATEUR DANS LES
LIGNES DU RESEAU PUBLIC.  CECI PEUT PROVOQUER UNE ELECTROCUTION DES EMPLOYES DU SERVICE
PUBLIC, UN INCENDIE OU UNE EXPLOSION.  LES BRANCHEMENTS AU RESEAU ELECTRIQUE. IMMEUBLE
DOIVENT ETRE EFFECTUES PAR UN ELECTRICIEN QUALIFIE ET DOIVENT ETRE CONFORMES A TOUTES LES 
LOIS OU TOUS LES CODES ELECTRIQUES APPLICABLES.

DANGER TERMINAL CONNECTIONS / VERBINDUNGSKLEMMEN / BORNES DE CONEXION / RACCORDS TERMINALS

T1
L1

T4

T7

T10

N

T2

L2

T8
T5

T9
T6

T3

L3

T11T12

L-N

L-L
T4

T7

T10

T1

L1

L2T8

T2T9

T3

T6 T11

L3

T5T12 N

L-N

L-L
T10 T7

T6 T8

T12 T2 T11T3

T4 T1

T5T9L3
N

L1

120V120V

240V

L1-L2 = 208V   L1-N = 120V
L2-L3 = 208V   L2-N = 120V
L3-L1 = 208V   L3-N = 120V
N-

L1-L2 = 480V   L1-N = 277V
L2-L3 = 480V   L2-N = 277V
L3-L1 = 480V   L3-N = 277V
N-

L1-L3 = 240V        L2-N = ------
L1-N   = 120V        L3-N = 120V

1

1

3

3
3

3

3

3

3

3
3

3

3

1

1

2

4

4

3

3

5

UNIT DECALS

ITEM PART QTY DESCRIPTION NOTES
1 13136 1 Decal set, MLT4250, 5250
2 12742 1 Decal, controller switches     
3 12191 1 Decal, label set - MLG25
4 10792 1 Decal, aux outlet breakers See page 19 for options 
5 12142 1 Decal, ground   



8

E

1

2

33
29

27

28
29

30

31

32

3

3

4

2

4

5

6 7
8

9

10

11

4
6

7

15

9

4

16
4

17
18

C

19
20

21
22

1312

14

24

A

25

B 23

D

6
7

26

MANUAL WINCH MAST ASSEMBLY



9

ITEM PART QTY DESCRIPTION NOTES
1 11954 1 Coil cord, mast
2 16600 2 Winch, manual
3 15623 2 Winch handle, 9” long with nut
4 16143 5 Clamp, tubing .500
5 15006 1 Cable, .188 in. x 27 ft. w/ball swedge
6 15380 4 Pin, cotter - .125 x 1.250
7 14262 2 Sheave, 3 in.
8 15014 4 Shim, 2 x 3 x .281 GSM
9 15015 3 Pin, clevis .500 x 1.25

10 14439 1 Grip, cord
11 11933B 1 Weldment, mast - 4.00
12 15003 1 Thimble, cable
13 15002 2 Clamp, cable - .188
14 14151 1 Cable - .188” x 11’ w/ball swedge
15 15013 4 Shim, 2 x 2 x .344 GSM
16 12095B 1 Bracket, junction box
17 13527B 1 Weldment, mast crossbar
18 14231 2 Nut, 10-32 hx
19 60252 2 Washer, split lock #10
20 60397 2 Screw, 10-32x1.000 pan hd phil
21 60237 2 Washer, flat SAE #10
22 15829 1 Reflector, red
23 16257B 1 Weldment, mast - 2.00
24 11934B 1 Weldment, mast - 3.00
25 14798 1 Cable, .188 in. x 16 ft. w/teardrop
26 60308 1 Nut, nylock .750-10 nylock SS
27 14234 2 Pin, clevis .500 x 2.00
28 12876B 1 Weldment, mast tube - EW
29 60744 2 Washer, .750 flat 1.250/.060 delrin
30 15292 1 Screw, .750-10 x 6.50 SS
31 11649Z 1 Weldment, t-bolt
32 60247 1 Washer, flat .750 SS
33 60584 1 Nut, nylock .750-10 G5 yellow zinc 
A 13869B 2 Weldment, light storage - R.H. oval lt Option
B 13870B 2 Weldment, light storage - L.H. oval lt Option
C 13779B 1 Weldment, mast cross bar 6lt oval Option
D 13780B 1 Weldment, 6 light bracket Option
E 15612 1 Cable, 16-7 cold mast drape Option
- 15701 - Cable, 16 - 10 SEOW Option: not shown



10

E

1

2

3
4

5
6

6

54
32

7

41

37 17
13

12

34
35

36 37
38

39

22

33

A

B

31

32

9

25

D C

26
30
29

27

28

24

8

9

10

8

11
12

13

14

15

16
17

18

19
9

20

12
13

23

15
2140

ELECTRIC WINCH MAST ASSEMBLY



11

ITEM PART QTY DESCRIPTION NOTES
1 11954 1 Coil cord, mast
2 12872B 2 Bracket, winch mounting
3 65707 2 Switch, toggle - SPDT spring
4 65049 2 Relay, 12V 30/40A N.O. w/diode
5 11293 2 Contactor, electric winch - warn
6 12875B 2 Cover, winch contactor
7 12292 4 Boot, battery cable red
8 12874 2 Winch, electric - 770LB hoist
9 16143 2 Clamp, tubing .500

10 11967B 1 Tube, electric winch mount 
11 15006 1 Cable, .188 in. x 27 ft. w/ball swedge
12 15380 5 Pin, cotter - .125x1.250
13 14262 3 Sheave, 3 in.
14 15014 4 Shim, 2 x 3 x .281 GSM
15 15015 3 Pin, clevis .500 x 1.25
16 13796B 1 Weldment, prox sensor brkt
17 65511 2 Sensor, proximity
18 14439 1 Strain relief- .50 NPT, .50 cord
19 12085B 1 Weldment, 4.00 mast - EW
20 15002 2 Clamp, cable - .188
21 15003 1 Thimble, cable - .188
22 14151 1 Cable - .188” x 11’ w/ball swedge
23 15013 4 Shim, 2 x 2 x .344 GSM
24 12095B 1 Bracket, junction box
25 13527B 1 Weldment, mast crossbar
26 14231 2 Nut, 10-32 hx
27 60252 2 Washer, split lock #10
28 60397 2 Screw, 10-32x1.000 pan hd phil
29 60237 2 Washer, flat SAE #10
30 15829 1 Reflector, red
31 16257B 1 Weldment, mast - 2.00
32 11934B 1 Weldment, mast - 3.00
33 14798 1 Cable, .188 in. x 16 ft. w/teardrop
34 60308 1 Nut, nylock .750-10 nylock SS
35 14234 2 Pin, clevis .500 x 2.00
36 12876B 1 Weldment, mast tube - EW
37 60744 2 Washer, .750 flat 1.250/.060 delrin
38 15292 1 Screw, .750-10 x 6.50 SS
39 11649Z 1 Weldment, t-bolt
40 60247 1 Washer, flat .750 SS
41 60584 1 Nut, nylock .750-10 G5 yellow zinc 
A 13869B 2 Weldment, light storage - R.H. oval lt Option
B 13870B 2 Weldment, light storage - L.H. oval lt Option
C 13779B 1 Weldment, mast cross bar 6lt oval Option
D 13780B 1 Weldment, 6 light bracket Option
E 15612 1 Cable, 16-7 cold mast drape Option
- 15701 - Cable, 16 - 10 SEOW Option: not shown



12

32

34

3

4

1

2

6

8

5

7

11

12

10

9

8

13
14

13

21

17

19

16
18

27
8 11

8

20
21

24

25

15 22

7

17
19

16
18

23

26

31

28

33

30

3529

OVAL LIGHT ASSEMBLY



13

ITEM PART QTY DESCRIPTION NOTES
1 60304  1 Screw, M5 x 25 pan hd phillips
2 60447 1 Nut, M5 nylock
3 13367 1 Assembly, aluminum ring                                       
4 13369 1 Lens, glass oval                         
5 13373 1 Gasket, lens oval
6 11391 1 Bulb, 1000W MH short length 
7 13399 2 Screw, M4 x 18 pan hd phillips
8 60067 4 Washer, #10 flat .435/.060 SS  
9 13370 1 Assembly, tether 

10 13372 2 Washer, #4 nylon
11 60051 2 Nut, M4 nylock
12 13376 1 Bracket, socket end plate
13 13388 10 Screw, M5 x 12 slotted hex w/flange
14 13377 1 Bracket, end plate
15 13366 1 Housing
16 60307 2 Nut, 500-13 nylk G5 ZC
17 60309 2 Washer, .500 flat 1.060/.090 ZC SAE 
18 13392 2 Stud, trunnion
19 13390 4 Washer, nylon For part number 13392
20 13374 1 Support, housing/trunnion
21 13378 2 Gasket, silicone
22 13393 2 Screw, M5 x 12 phillips green
23 13381 1 Socket, bulb
24 13375 1 Support, housing/trunnion
25 15861 1 Nut, special, .500 NPT lock (LN101SC)  
26 13386 1 Fitting, nipple
27 13387 1 Connector, weather tight
28 15864 1 Strain relief, .50 NPT watertight .270/.464 ID
29 13892 1 Support, bulb - oval light
30 13403 1 Handle, T - oval light (wing nut) 
31 13368 1 Trunnion, oval light
32 13383 1 Cord, power quick disconnect
33 19041 1 Clip, spring holder
34 60398 1 Screw, 10-32x.500 pan phil18-8 ss
35 60061 1 Nut, 10-32 nylk G5
-- 13601 4 Assy, light fixture/quick disconnect cord clip



14

1 2

3

4
10

11

12

12

13

13

14
15

16 17

18

19

2019
21

22
24

23

25
26

27

28

30

30

32

33

33

34

34

35 37
38

39

40

40

40

4042

43

44

46

47 48

48
49

31

67

51 32

53
54

55

57

60

4

6

64

59
61

15

63

1515
67

66

15
15

54

45

41

41

36

31
29

29

9

8

5

6

7

56

53

37

65
50

52

58

38

62

ENCLOSURE ASSEMBLY



15

ITEM PART QTY DESCRIPTION NOTES
1 13643W 1 Panel, top - 5000
2 25333W 1 Panel, back access
3 12195 1 Gasket, radiator access plate
4 60507 10 Screw, .312-18x1.000 std hex 18-8 ss
5 60701 6 Washer, .312 split lock 18-8 ss
6 60340 10 Washer, .312 flat .875/.040 18-8 ss
7 15425 6 Nut, .312-18 cage G5
8 12344ZN 1 Weldment, cradle - common mast
9 11935 1 Pad, rubber - 2.00 x 2.00 x 1.00

10 16099 1 Assy, cradle pin
11 13635W 1 Panel, rear
12 10220 2 Light, rear tail/turn, round, no grommet
13 10221 2 Grommet, rear light, rubber 4.5"
14 10223 1 Assy, license plate light/holder
15 60423 62 Rivet, .188 dia x .250 to .375 grip SB6-6
16 11121 1 Tube, black manual holder, 14"
17 11222 1 Bracket, manual holder
18 60540 2 Screw, 10-24x.750 pan phil 18-8 ss
19 60067 4 Washer, #10 flat .435/.060 18-8 ss
20 60089 2 Washer, .265 fndr 1.250/.060
21 60457 2 Nut, 10-24 nylk G5
22 19714 1 Cap, overflow bottle
23 20287 1 Jug, overflow  2 qt (.5 gal)
24 19726 1 Clamp, overflow bottle
25 22419B 1 Bracket, overflow jug .5 gal-black
26 60777 1 Clamp, hose - .312 crimp style
27 50018 3 ft. Hose - .312 ID 50 PSI
28 Page 17 1 Assembly, side panel/receptacle box See pg. 17-19 for options
29 50197 97.5” Weatherstripping - .06 x 1.00 2 pieces cut to 48.75” each
30 13291 2 Plate, striker
31 60398 5 Screw, 10-32x.500 pan phil18-8 ss
32 60061 5 Nut, 10-32 nylk G5
33 65660 2 Lens, red - light, clearance marker
34 65663 2 Lens, amber - light, clearance marker
35 60694 8 Screw, 8-32x.750 pan phil 18-8 ss
36 60730 8 Nut, 8-32 uclip G5
37 60690 14 Screw, .375-16x1.000 std hex 18-8 ss
38 60703 14 Washer, .375 split lock 18-8 ss
39 60729 8 Washer, .375 fndr 1.500/.090
40 60656 24 Nut, .375-16 cage G5 for 14 ga
41 11381 2 Fender, plastic - single wall black 14” tire
42 13637W 1 Panel, side - rh
43 13651W 1 Panel, front - 5000 upper
44 13652W 1 Panel, front - 5000 lower
45 13706B 1 Bracket, front support - rh
46 13705B 1 Bracket, front support - lh
47 60684 4 Screw, .250-20x.875 std hex 18-8 ss
48 60696 8 Washer, .250 flat .625/.050 18-8 ss
49 60144 4 Nut, .250-20 nylk G5
50 41235B 2 Spacer - .75 OD x .375 ID x 1.00 long
51 16143 1 Clamp, tubing - .500
52 60452 2 Washer, .313 flat 1.125/1.000 18-8
53 60268 12 Rivet, .188 dia x .126 to .250 grip
54 16598 3 Hinge, door - .188 pin, 48.5 long
55 13708W 1 Panel, air inlet
56 13704B 1 Angle, roof support
57 13295W 2 Door weldment



16

ITEM PART QTY DESCRIPTION NOTES
58 62038 2 Screw, .312-18x2.00 carr sqr G5
59 13297B 2 Light storage channel weldment                    
60 26288 2 Handle, door access - black
61 50354 216” Seal, rubber - bubble type (.750) 12 pieces cut to 18” each
62 60698 6 Washer, .375 flat .875/.040 18-8 ss
63 60303 4 Nut, .312-18 nylk G5
64 15123 2 Latch, paddle, with 7lb spring
65 62028 2 Knob, plastic, .312-18 female thru hole
66 12605 2 Door latch SS - T style
67 22550 1 Switch, e-stop



17

ITEM PART QTY DESCRIPTION NOTES
1 10783W 1 Weldment, receptacle box
2 14130 2 Receptacle, 120V/20A GFI (5-20R)
3 15849 1 Cover, receptacle - 20A GFCI dual
4 14137 2 Receptacle, 240V/30A twist (L6-30R)  
5 18089 2 Receptacle, 240V/50A twist lock
6 65460 3 Cover, receptacle - 20/30A twist lock
7 65467 2 Cover, receptacle - 50A twist (deep)
8 65849 2 Breaker, 20A, 120V, 1-pole, push 
9 66097 2 Breaker, 30A, 250V, 2 pole, screw

10 65492 2 Breaker, 50A, 250V, 2 pole, screw
11 65519 1 Block, terminal - 4 pole stud type
12 10784 1 Hinge, piano - 9.00
13 10771W 1 Panel, outlet
14 18992 1 Stud, ground
15 60020 2 Nut, M8-1.25 sflg G8.8 ZC lock
16 10792 1 Decal, outlet breakers 50,50,30,30,20,20
17 10776W 1 Panel, side - LH w/recep opening
-- 10393 1 Receptacle panel (2x5-20R, 2xL6-30R) Items 1-17

7

10

13

14

15

4

2

1

3

6

6

9

12

5

8

11

17

16

AUXILIARY OUTLET PANEL ASSEMBLY



18

PART NUMBER 10394
Receptacle Panel (2x5-20R, 3xL6-30R, 1x50A)

PART NUMBER 10395
Receptacle Panel (2x5-20R, 3xL14-30R, 1x50A)

PART NUMBER 10397
Receptacle Panel (2x5-20R, 3xL6-20R, 1x50A)

PART NUMBER 10396 
Receptacle Panel (2x5-20R, 4xL14-30R)

20A

20A

30A

30A

30A

50A

PUSH TO RESET

PUSH TO RESET

20A

20A

30A

30A

30A

50A

PUSH TO RESET

PUSH TO RESET

20A

20A

30A

30A

30A

30A

PUSH TO RESET

PUSH TO RESET

20A

20A

30A

30A

30A

50A

PUSH TO RESET

PUSH TO RESET

AUXILIARY OUTLET PANEL OPTIONS



19

PART NUMBER 13540
Receptacle Panel

(2x5-20R, 1xTT-30R, 1xL6-30R, 2x50A)

1 2 3 4

5 6 7 8

20A

20A

30A

30A

30A

50A

PUSH TO RESET

PUSH TO RESET

20A20A30A30A30A50A
PUSH TO RESET PUSH TO RESET

20A20A30A30A30A30A
PUSH TO RESET PUSH TO RESET

20A20A20A20A20A50A
PUSH TO RESET PUSH TO RESET

20A20A30A30A50A50A
PUSH TO RESET PUSH TO RESET

9 10 11 12

13

14

15

16

ITEM PART QTY DESCRIPTION NOTES
1 14130 2 Receptacle, 120V/20A GFI (5-20R)
2 14137 - Receptacle, 240V/30A twist (L6-30R)   
3 18089 - Receptacle, 240V/50A twist lock 
4 65488 - Receptacle, 240V/30A twist (L14-30R)  
5 65849 2 Breaker, 20A, 120V, 1-pole, push
6 66097 - Breaker, 30A, 250V, 2 pole, (JA) screw
7 65492 - Breaker, 50A, 250V, 2 pole, (JA) screw
8 65489 - Receptacle, 120V/30A (TT-30R)(RV) 
9 65460 - Cover, receptacle 20/30A twist lock
10 15933 - Receptacle, 240V/20A twist (L6-20R)     
11 15849 - Cover, receptacle - 20A GFCI dual
12 65467 - Cover, receptacle - 50A twist (deep)
13 17638 1 Decal, aux breakers - 50,30,30,30,20,20
14 17639 1 Decal, aux breakers - 30,30,30,30,20,20 
15 17640 1 Decal, aux breakers - 50,20,20,20,20,20
16 10792 1 Decal, aux breakers - 50,50,30,30,20,20

AUXILIARY OUTLET PANEL OPTIONS, CONTINUED



20

7

10

13

16

18

4

4
2

2

2

2 1

3

6

9

9

9

12
15

5

8

11

1417

19

20

23
26

28

22

25

25

25 25

25

21
24

24

27

27

27

30

31

D
C

G

J

B

F

A

E

H
K

M

29

L

FRAME ASSEMBLY



21

ITEM PART QTY DESCRIPTION NOTES
1 13688B 1 Weldment, chassis - open
2 11965Z 4 Weldment, jack adapter
3 13050 1 Jack assy, 2000# side wind - tube mount
4 12408Z 2 Weldment, outrigger
5 23256 4 Pin, jack - 2000# tube mount
6 60358 16 Nut, .375-16 nylk G5 
7 60698 48 Washer, .375 flat .875/.040 18-8 SS 
8 60831 16 Screw, .375-16x1.500 std hex 18-8 ss 
9 13051 3 Jack assy, 3000# top wind - tube mount

10 60503 6 Screw, shackle, .562-18x3” std hex
11 19637 4 Plate, shackle bracket
12 60504 6 Nut, .562-18 lhex G5 
13 60096 10 Nut, .500-20 lug G5 (included w/axle)
14 15540 2 Wheel, ST205/75R15, 1820# - 6 PR
15 12207 1 Axle- 3500LB 56SC 68.5TC
16 11277 4 U-bolt 3500LB MLT 
17 11278 2 Tie plate 3500LB MLT
18 11279 8 Axle nut (U-bolt) 3500LB MLT   
19 60674 10 Stud, wheel - .500-20 GR8  
20 11199 2 Bearing seal - 3500LB  
21 40954 2 Inner bearing
22 11276 2 Hub w/races 3500LB MLT
23 11511 2 Roller bearing - (L44649)
24 50215 4 Screw, .500-13x4.000 std hex G5
25 60416 14 Washer, .500 flat 1.375/.090
26 16741B 1 Combo hitch - 2.50 tongue removable
27 60307 5 Nut, .500-13 nylk G5 
28 23367 2 Chain, safety - 7,800 lbs rated
29 12420B 1 Weldment, removable tongue - shipping
30 14324 1 Kit, plunger
31 60659 1 Screw, .500-13x5.000 std hex G5
A 10734B 1 Weldment, spare tire holder - black Option
B 19417 1 Breakaway kit Option
C 12217B 1 Bracket, brake lever mounting Option
D 15580 1 Park brake kit  Option
E 16830 1 Coupler, 2.00 ball/2.50 channel Option
F 11672B 1 Hitch - 3.00x1.625 ring/2.50 tube Option
G 16835B 1 Lunette ring-3.00IDx1 ring/2.5 tongue Option
H 16999B  1 Lunette ring-2.50IDx1 ring/2.5 tongue Option
J 12229 1 Coupler, 2.31 ball/3.00 channel Option
K 12155B 3 Spacer, coupler - black Option
L 13003B 1 Coupler, 2.00 ball/3.00 channel Option
M 12122 1 Axle, 3500 lb 56SC 68.5TC elec brake Option  



22

9

10
11

8

71

2

3

4 5

13

14

6

A
B

C

12

17

19

15

16

17

18

21

20

COMPONENTS TO FRAME ASSEMBLY



23

ITEM PART QTY DESCRIPTION NOTES
1 13697B 1 Strap, fuel tank
2 12259 1 fuel pick up tube - 24.00”
3 15142 1 Fitting, strt-.250NPTx.312barb
4 16271 1 Fitting, 90-.250NPTx.188barb
5 12162 1 Tank, fuel - 56 gallon poly
6 12137 1 Cap, fuel tank-vent 3.5dia grn w/lanyard
- 12080 1 Cap, fuel tank vented-3.5dia grn 
7 13698B 1 Strap, fuel tank
8 10490B 1 Pan, fuel tank support
9 12924B 1 Angle, battery hold down - black

10 60820 2 Bolt, J - .250-20 x 9.00
11 Page 20 1 Assembly, frame
12 13301 4 Assy, transformer-can and base - 60HZ
13 13300 4 Cam, transformer - ballast box
14 13299 4 Transf. & base brkt  w/ str relief-60HZ
15 60028 14 Screw, .312-18x1.000 std hex G5
16 60271 14 Washer, .312 split lock
17 60243 17 Washer, .250 flat .735/.060
18 60505 14 Nut, .312-18 u-clip long type spring steel
19 60825 3 Screw, .312-18x3.000 std hex G5
20 60303 3 Nut, .312-18 nylk grade 2 ZC
21 13768B 1 Cover, ballast wire



24

1

2

3

13
19

21
20

14

18
19

11

8

12
12

14

9

10

5

6 7

15

16

9

174

5

MAST POST ASSEMBLY



25

ITEM PART QTY DESCRIPTION NOTES
1 13700B 1 Weldment, mast post
2 14845B 1 Spring, kickback - 50lb, black
3 11554Z 1 Spacer plate - kick-back spring
4 60732 2 Screw, .500-13x5.500 std hex 18-8 ss
5 60699 4 Washer, .500 flat 1.070/.080 18-8 ss
6 60702 2 Washer, .500 split lock 18-8 ss
7 14429 2 Switch, toggle
8 14261 1 Steel tube sq 1.500 x 16 ga wall
9 15380 2 Pin, cotter - .125x1.250

10 15015 1 Pin, clevis- .500 dia x 1.25
11 60683 6 Screw, .500-13x1.500 std hex 18-8 ss
12 60307 8 Nut, .500-13 nylk G5
13 60659 2 Screw, .500-13x5.000 std hex G5
14 60416 4 Washer, .500 flat 1.375/.090
15 15165 1 Pin, roll - .250x1.250 plain
16 11215 1 Assy, latch bar
17 14275 1 Spring, compression - .60odx2.75X.054
18 60401 1 Screw, .375-16x4.000 std hex G5
19 60698 2 Washer, .375 flat .875/.040 18-8 ss
20 60703 1 Washer, .375 split lock 18-8 ss
21 60140 1 Nut, .375-16 hex G5                            



26

1 13

14
2

3
4

5
6

7

7
6

8
9

10

11

6

12

MAST JUNCTION BOX ASSEMBLY

ITEM PART QTY DESCRIPTION NOTES
1 12109 1 Box cover, 2-gang plastic
2 66100 4 Connector, 2 pos. Wago
3 66101 2 Connector, 3 pos. Wago
4 66102 1 Connector, 5 pos. Wago
5 60755 2 Fitting, .750MNPT x .500FNPT nylon
6 15403 4 Connector, quick disconnect (female)
7 15404 4 Cap, receptacle w/chain
8 12095B 1 Bracket, junction box
9 16143 1 Clamp, tubing .500

10 12094 1 Box, junction
11 14656 1 Strain relief, .750NPT water tight
12 12713 1 Fitting, adapter-1/2"-14 m to 1/2"-14 f
13 60424 4 Screw, 6-32x.750 pan phil G2 ZC
14 13749 1 Gasket, junction box - HFI 281000
- 11957 - Assembly, mast junction box



27

1

6

13

5

11

9

10
5

6

8

7

6

5

4
3

2

12

MAST JUNCTION BOX ASSEMBLY - 6 LIGHT

ITEM PART QTY DESCRIPTION NOTES
1 12109 1 Box cover, 2-gang plastic
2 66100 6 Connector, 2 pos. Wago
3 66101 4 Connector, 3 pos. Wago
4 66102 2 Connector, 5 pos. Wago
5 60755 4 Fitting, .750MNPT x .500FNPT nylon
6 15403 6 Connector, quick disconnect (female)
7 15404 6 Cap, receptacle w/chain
8 12095B 1 Bracket, junction box
9 16143 1 Clamp, tubing .500

10 12094 1 Box, junction
11 14656 1 Strain relief, .750NPT water tight
12 60424 4 Screw, 6-32x.750 pan phil G2 ZC
13 13749 1 Gasket, junction box - HFI 281000
- 12649 - Assembly, mast junction box



28

31

32

33

34

30

29
11

12

6

7

8
13

4

21

3

5

5

28

27
26

10
9

11

12

13

15

16
17

18
19

2021

22

23

24
25

B

C

14A

ENGINE ASSEMBLY



29

ITEM PART QTY DESCRIPTION NOTES
1 12969 1 Filter, air - metallic
2 12973 1 Element, air filter
3 42000B 1 Bracket, air filter
4 13657 1 Hose, air filter
5 60316 2 Clamp, hose - SAE 32
6 19258 1 Fan, 15.75 in.
7 22258 1 Belt, fan
8 17718 1 Switch, water temp Isuzu
9 19232 1 Fitting, .125NPTF X .125-28 BSP male

10 15369 1 Switch, oil pressure
11 60018 14 Screw, M10X1.25X20 hx ser flg
12 11471B 2 Weldment, engine mount
13 12450 2 Compression mount
14 23899 1 Dipstick, oil, Isuzu 
15 15331 1 Fuel filter element
16 15183 1 Filter, oil - Isuzu
17 62030 1 Fitting, strt-.375fnpt x M20 X 1.50 o-ring
18 23069 1 Fitting, 90-.375mnpt brs
19 19280 1 Valve, ball .375fnpt
20 25931 1 Fitting, strt-.375npt x .625barb
21 60365 1 Clamp, hose - SAE 010 (.56-1.06)
22 50201 4 ft. Hose, coolant - .625 I.D.
23 16155 1 Assy, wire - eng/chassis ground
24 15073 1 Cable, battery - 4 AWG X 25 in. blk
25 15074 1 Cable, battery - 4 AWG X 36 in. red 
26 16205 1 Pump, fuel - Isuzu
27 15372 1 Solenoid, fuel shutdown
28 10896 1 Engine, Isuzu 4LE1NYGV-03
29 13833B 1 Bracket, exhaust support
30 13831B 1 Weldment, exhaust support
31 10795 1 Muffler, Isuzu 4LE1
32 18823 2 Clamp, 2.0” muffler
33 13828 1 Pipe, exhaust
34 13762 1 Air inlet pipe - strt
-- 26049 1 Alternator, Isuzu Not shown 
A 13682 1 Heater, fuel filter Option: heated fuel filter
B 13683 1 Adapter, heater element Option: heated fuel filter
C 13515 1 Fuel filter element Option: heated fuel filter
-- 13684 1 Harness, fuel filter heater - inside Not Shown
-- 10662 1 Harness, fuel filter heater - outside Not Shown

Note: Engine and generator parts used in all Magnum Products LLC equipment carry the Original Equipment 
Manufacturer (OEM) warranty unless otherwise stated. OEM warranty parts must be purchased through an OEM 
dealer. Please contact Magnum Products LLC with questions.



30

4

1

3

3

3

3
A

2

6

5

7

LOWER 
RADIATOR 
HOSE

COOLING SYSTEM ASSEMBLY

ITEM PART QTY DESCRIPTION NOTES
1 13660 1 Radiator, 20kW wide
2 10423B 1 Fan shroud 
3 15422 4 Clamp, hose SAE 20
4 13778B 1 Fan guard
5 12064 1 Hose, radiator upper
6 12356 1 Hose, radiator lower
7 10827B 1 Guard, fan - muffler side
A 65650 1 Heater, engine - 1.5" Option: lower radiator hose 

heater  



31

7

10

4

2
1 3

6

9

12

58

11

GENERATOR ASSEMBLY

ITEM PART QTY DESCRIPTION NOTES
1 60410 8 Screw, M8-1.25X16 hx hd G8.8
2 60029 8 Washer, M8 split lock
3 11000 1 Plate, drive - SAE 7.5  
4 11975B 2 Plate, gen adapter
5 12450 2 Compression mount, engine
6 60275 2 Screw, .500-13X1.000 hx hd G5
7 60702 2 Washer, .500 split lock SS
8 61092 4 Screw, .500-13X1.250 hx hd G8
9 61095 4 Washer, .500 split lock ZB

10 61096 4 Washer, .500 flat 1.375/.110 hard
11 61093 4 Nut, .500-13 hx G8 ZB   
12 22899 1 Generator, 282NSL1505

Note: Engine and generator parts used in all Magnum Products LLC equipment carry the Original Equipment 
Manufacturer (OEM) warranty unless otherwise stated. OEM warranty parts must be purchased through an OEM 
dealer. Please contact Magnum Products LLC with questions. 



32

B
A

C

7

9

9
28

9

9

7

7

7

7

10

10

10

13

16

18

4

2

1

3
6

12

15

5

5

5

8

11

11

14

17

19

20

23

26

22

25

21

24

27

29

30

33

32

31

CONTROL BOX ASSEMBLY



33

ITEM PART QTY DESCRIPTION NOTES
1 12694W 1 Panel, top control box 
2 65619 1 Breaker, 90A, 3 pole
3 65429 1 Breaker, 100A, 250V, 2 pole
4 18556 1 Regulator, voltage - SE 350
5 60355 6 Screw, M4X35 pan head phil 
6 65442 3 Transformer, current - 200:5A
7 60115 25 Screw, M6X1.0X12 hx ser flg
8 18081 2 Relay, ignition solenoid (12V-65 A)
9 60036 14 Nut, M6 hx ser flg lock

10 60051 11 Nut, M4 hx nylock
11 60061 6 Nut, 10-32 hx nylock 
12 60023 11 Insert, threaded M6
13 11764B 1 Bracket, phase switch
14 60091 4 Screw, M4X12 pan hd phil
15 65456 1 Switch, phase - 63A, 3-pos Y,y,Z)
16 60044 4 Screw, M5X0.8X12 pan hd phil
17 65590 1 Block, terminal - 12 pos. lug type
18 60045 3 Screw, M4X35 pan hd phil 
19 65481 1 Block, terminal - 6 pos. 
20 18598 1 Hinge, controller panel - 18.75
21 14203 1 Block, terminal 10 pos.
22 60062 2 Screw, 10-32X.750 pan hd phil
23 14204 1 Kit, ground bar
24 60190 10 Screw, 6-32X.312 pan hd phil
25 13137W 1 Weldment, control box
26 13343B 1 Bracket, dual cap mount
27 60168 2 Screw, .312-18X.750 hx hd G5
28 60095 2 Nut, .312-18 ser flg G5 case hard
29 65959 2 Capacitor, dual 24 uF sealed stud
30 60098 2 Nut, .500-13 ser flg G5 
31 66013 1 Terminal block - 14 pos.
32 60159 2 Screw, M4-0.70X45 pan phil
33 24925B 2 Spacer, .50 OD .344 ID 1.00 long
A 12021B 1 Bracket, control box roof Option: batt. disconnect/light
B 65498 1 Switch, disconnect Option: battery disconnect
C 11947 1 Light, interior with switch Option: interior light



34

7

7

10

13

16
29

18

4
2

1

3

6

6

9

12

15

15

5

8

11

14

17

19

20

23

26

28

22

25

26
25

21

2427

2

1

2

1

CONTROL PANEL ASSEMBLY



35

ITEM PART QTY DESCRIPTION NOTES
1 60160 3 Screw, M8X1.25X30 hx ser flg  
2 65287 3 Lug, terminal single #6-350 MCM
3 12065 1 Channel, glastic
4 12066 2 Angle, glastic
5 13126W 1 Panel, control 
6 11811W 2 Bracket, glastic plate
7 60020 7 Nut, M8 hx ser flg lock 
8 60062 3 Screw, 10-32X.750 pan hd phil
9 60044 2 Screw, M5X0.8X12 pan hd phil

10 60738 2 Nut, 10-32 speed u-type 
11 25077 1 Switch, toggle  - SPST 20A VAC 
12 18113 1 Potentiometer, 2.5K 2 watt
13 60057 4 Nut, M4 hx hd
14 60084 2 Washer, flat M4
15 12632 2 Switch, trigger safety, N.O. & N.C.
16 18496 1 Bushing, 2.50 x 2.00 ID
17 60038 4 Nut, M5 HX nylock 
18 60355 2 Screw, M4X25 pan hd phil
19 18890 1 Terminal block, 2-pos
20 19163 1 Bushing, .500 x .375 ID
21 66186 1 Controller, eng/gen - programmed 
22 18614 1 Lug, terminal dual #6-250MCM  hole
23 60009 3 Screw, M8X1.25X25 hx ser flg
24 19227 4 Bushing, .812 OD x .625 ID
25 60058 8 Washer, #6 split lock
26 60190 8 Screw, 6-32X.312 pan phil
27 65325 4 Light, indicator - green w/ wire
28 14249 4 Breaker, 15A 250V 1pole
29 11808W 1 Plate, lug door support
- 18934 1 Guard, potentiometer Not shown



36

1

2

3

4

5

6

7

8

9

LUG BOX DOOR ASSEMBLY

ITEM PART QTY DESCRIPTION NOTES
1 18598 1 Hinge, controller panel - 18.75
2 60156 8 Screw, M5X0.8X16 pan hd phil
3 60038 4 Nut, M5 hx nylock DIN985
4 20762 1 Lock, door - 1/4 turn cam
5 12631W 1 Panel, lug door
6 15215 1 Bumper, rubber
7 18893 1 Handle, lug door
8 60043 2 Washer, split lock M5 DIN127
9 60068 2 Screw, 10-24X.500 pan phil
-- 12630 1 Assembly, lug door Items 1-9



37

1 3

2

WIRING HARNESS ASSEMBLY

ITEM PART QTY DESCRIPTION NOTES
1 10264 1 Harness, left side trailer
2 10499 1 Assy, trailer light harness
3 10265 1 Harness, right side trailer 
- 65441 - Adapter, pig-tail trailer light 4-pin to 12-pin
- 65465 - Adapter, trailer wiring flat 4 to rnd 7 blade
- 65464 - Adapter, trailer wiring flat 4 to rnd 7 pin
- 65463 - Adapter, trailer wiring flat 4 to rnd 6 pin
- 65548 - Adapter, 4 pin flat to 4 pin flat X 12.00



REV: ORG
PART NO: 17738
02.03.11


